
WATER RESOURCES SURVEY



KWO/01/112Y/44463001.DOC i

Contents

Section Page

1. General Questionnaire............................................................................................. 1-1

2. Distribution System Questionnaire ........................................................................ 2-1
General....................................................................................................................... 2-1
Water Main ................................................................................................................ 2-1
Booster Stations ......................................................................................................... 2-2
[...]
performance. Most suspended solids settle out rapidly near the inlet of a primary cell,
reducing the actual BOD loading on the pond. Additional depth should be provided in the
primary cells for anaerobic digestion and storage of settled solids. In colder climates,
additional depth should be considered for wastewater storage when ice cover, ice break-up,
or thermal conditions may prevent the effluent from meeting stipulated quality standards.

Typically, lagoons are limited to seasonal discharge (once or twice per year), either through
spray irrigation or discharge to a watercourse. These discharge requirements result in large
volumes of storage required and the need for large areas of land.

Because of the low organic loadings in the partially aerobic conditions during the summer,
BOD removal ranging from 75 to 90 percent can be accomplished in lagoons. Effluent may
be high in suspended solids, and this is normally attributable to the presence of high algae
populations in the ponds. The algal growth rate is slow in the late spring, and in the fall,
pond contents become stable and distinct thermal layers prevent mixing. These times of
year are usually optimum for pond drawdown. Periods during the spring and fall may be
satisfactory for discharge of lagoon contents depending on the requirements of the regula-
tory agency and the characteristics of the receiving stream. Odours may be noticeable in the
spring due to anaerobic activity during the winter and spring turnover.

Estimated effluent characteristics for facultative lagoons with seasonal discharge are
approximately 20 to 60 mg/L BOD5, and 20 to 100 mg/L suspended solids. Effluent from
most facultative lagoons does not consistently meet a secondary level of treatment, and is
not compatible with the effluent requirements likely to be required by the MOEE without
additional effluent treatment/polishing. Single-cell ponds are not as efficient as multi-cell
series ponds in reducing algal and bacteria concentrations, colour and turbidity. Phosphorus
removal will generally occur through settling and can be enhanced through chemical
addition, polishing ponds or effluent filtration.

Aerated Lagoons
Aerated lagoons are medium-depth basins designed for the biological treatment of waste-
water on a continuous basis. In contrast to facultative lagoons, which obtain oxygen from
photosynthesis and surface re-aeration, aerated lagoons employ mechanical or diffused
aeration devices to supply supplemental oxygen to the system. Two general types of aerated
lagoons may be considered for use in small systems: completely-mixed and partially-mixed.

Completely-mixed aerated lagoons (aerobic) maintain all of the incoming solids and
biological solids from waste conversion in suspension. The essential function of this type of



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-8 KWO/01/118956TT02_00B.DOC

aerated lagoon is waste conversion. Depending on the detention time, the effluent will
contain about one-third to one-half of the value of the incoming BOD in the form of solids.
Before the effluent can be discharged to a receiving stream, however, the solids must be
removed by settling.

Partially-mixed aerated lagoons (aerobic-anaerobic) employ aeration devices to maintain
aerobic conditions in the upper zone of the pond. A large portion of the incoming solids and
the biological solids from waste conversion settle to the bottom of the lagoon, where they
eventually undergo anaerobic decomposition. The partially-mixed aerated pond is particu-
larly useful in Canada because aerobic oxidation can be continued under ice cover. Partially-
mixed ponds are designed to maintain a minimum of 2 to 3 mg/L of dissolved oxygen in
the upper zone of liquid. An important consideration in the design of aerated lagoons is the
aeration equipment. Aeration devices may be mechanical (surface aerators) or diffused air
systems. Surface aerators are divided into two types:  cage aerators and the more common
turbine and vertical shaft aerators. The many diffused air systems utilized in lagoons consist
of plastic pipe supported near the bottom of the cells with regularly spaced holes drilled in
the tops of the pipes. Aeration devices may be adjusted to maintain the dissolved oxygen
level at greater than 2 mg/L, and turbulence may have to be controlled to meet varying
operating conditions. Increasing the air supply may correct persistent odour problems in
lagoons.

Aerated lagoons normally discharge continuously. The biological solids produced in aerated
ponds do not settle readily, thus inhibiting the production of a consistently high quality
effluent.

As with facultative lagoons, aerated lagoons are typically constructed by excavating the
insitu materials and/or constructing berms/dykes of impervious material. Lining of the
lagoons with clay or synthetic material may be required if porous materials are present.

Effluent from most aerated lagoons does not consistently meet a secondary level of
treatment, and is thus not compatible with the effluent requirements likely to be required by
the MOEE without additional effluent treatment/polishing. The following represents a
summary of typical effluent criteria for aerated lagoon systems:

• BOD - 60% to 90%
• COD - 70% to 90%
• TSS - 70% to 90%

Within an aerated lagoon, phosphorus removal is accomplished by settling and is generally
poor. However, this performance can be enhanced through chemical addition and polishing
ponds.

Biological Aerated Filters (BAF)
The biological aerated filter process is a recent innovation in the biological treatment field.
The BAF process generally consists of an aerobic tower with packing material, process
aeration equipment, a secondary clarifier, and a backwash system. The filter tower consists
of an activated biological zone and a solids removal zone. In the active biological zone,
wastewater is passed downward and air is introduced horizontally and vertically. Once the



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-9

filtering capability of the solids removal zones becomes ineffective, backwashing is initiated.
Backwash water is recycled to the influent end of the treatment plant.

In general, the BAF process consists of a granular media filter, generally of expanded shale
through which pre-treated wastewater is passed. A number of nozzles pass through an
underdrain plate that supports the media. Process air is supplied to the bed above the
underdrain plate. The process provides for the removal of organic carbon, suspended solids,
and nitrification. Solids and biomass are stored in the media and removed by backwashing
(USEPA, 1980a).

In Canada, there are currently three units in operation in Quebec, and at least two more are
in the design phase. The largest plant in Quebec began operation in May 1991, and is located
in Sherbrooke. The plant is rated at 80,000 m3/d, servicing a population of approximately
120,000 people.

Tertiary Treatment

Phosphorus Removal
In view of the potential accumulative effects of phosphorus on the receiving watercourse,
phosphorus effluent criteria for CWTS must conform to the criteria established by the
MOEE on a site-specific basis.

Supplemental processes must therefore be incorporated to reduce phosphorus to levels
compatible with the effluent criteria for surface water discharge. Biological phosphorus
removal mechanisms are likely sufficient to meet effluent standards of 1 mg/L or greater
(Sedlak 1991). However, removal to 0.18 mg/L may be difficult to consistently achieve in
small-scale applications without a tertiary level of treatment. Tertiary processes which have
been reviewed include the following:

• Polishing Ponds
• Constructed Wetlands
• Physical/Chemical Treatment

Polishing Ponds
Polishing ponds can be used to increase the level of phosphorus removal through advanced
settling, either through retention and/or the addition of coagulants. Polishing ponds are
typically used with lagoon systems, but can also be utilized as a supplementary process to
any mechanical sewage treatment facility. The land requirement for polishing ponds is
extensive and open ponds are typically susceptible to such problems as odour and breeding
of mosquitoes and other insects. Natural biological processes occur within the polishing
ponds, however, the level of treatment is unpredictable and difficult to control. Polishing
ponds are not considered to be an appropriate tertiary treatment technology for CWTS in
view of the land requirement and lack of certainty with respect to effluent quality. They do,
however, complement mechanical primary/secondary treatment processes because they are
passive systems with few operational difficulties.

Constructed Wetlands
Constructed wetland systems for wastewater treatment include natural and artificial
wetlands. Natural wetlands, both marine and freshwater, have inadvertently served as



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-10 KWO/01/118956TT02_00B.DOC

natural wastewater treatment systems for many years. However, in recent years,
constructed wetland systems have been successfully utilized as managed natural systems
for polishing pre-treated municipal wastewater effluent under controlled conditions.
Constructed wetlands can be designed to meet specific project conditions, while providing
new wetland areas that also improve available wildlife, wetland habitats and other benefits.
Managed plant communities in constructed wetland as well as natural and constructed
marshes, swamps and bogs have been demonstrated to reliably provide pH neutralization
and reduction in nutrients, heavy metals, organics, BOD5, COD, suspended solids, Fecal
coliforms and other pathogenic bacteria.

Contaminant removal in wetland systems is accomplished through bacterial
transformations and physiochemical processes including adsorption, precipitation and
sedimentation. Nitrogen is removed through the nitrification/denitrification process.

In demonstration facilities, the following levels of removal have been reported for
secondary effluent treatment (10 day retention) (USEPA, 1980a):

• BOD5 - 80% to 95%
• TSS - 29% to 87%
• COD - 43% to 87%
• Nitrogen - 42% to 94% (temperature dependent)
• Total P – 60% to 94%

Wetland facilities have been demonstrated to be a viable method of treatment for municipal
wastewater. There are several applications in Ontario that are currently monitored for the
MOE.

Physical/Chemical Treatment
Independent physical/chemical processes utilize methods other than biological treatment to
obtain necessary total phosphorus effluent qualities. Typically, these systems use
combinations of chemical addition with clarification or filtration. A chemical coagulant such
as alum or ferric chloride is used to react with the alkalinity and phosphate in wastewater to
form insoluble salts. The colloidal particle sizes produce well flocculated precipitate, which
carries the phosphate precipitate, and can be removed through settling or filtration.
Chemical coagulation using alum or ferric chloride is commonly used in water treatment
and has more recently been used to assist wastewater treatment. Alum or ferric chloride
coagulation may be incorporated into independent physical/chemical treatment, as part of
tertiary treatment schemes. Either solids contact clarifiers or gravity/pressure filtration may
be used. Solids contact clarifiers or separate flocculation vessels are used for the treatment of
either raw wastewater or secondary effluent. Alum or ferric chloride feed can be introduced
at a number of points within the process to allow for effective coagulation and settling.

The reduction of total phosphorus through physical/chemical processes is relatively reliable
for small- and large-scale applications (Sedlak, 1991). Compared to biological treatment,
physical/chemical processes have a number of advantages:

• Quickly brought into operation and easy to restart, where biological processes require
seeding and acclimatization

• Less subject to upset from temperature changes



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-11

• Very high effluent quality can be attained 

Primary disadvantages of physical/chemical processes for phosphorus removal include the
increase in sludge mass and volumes produced and related sludge handling/management
issues, and the increased capital and operating and maintenance costs related to this level of
tertiary treatment.

Nitrate Nitrogen Removal
Nitrogen is an element in the life processes of all plants and animals. Its chemistry is
complex because of forms it can take, and the fact that changes can be brought about by
living organisms. Nitrogen compounds are released from human and animal bodies
through urine and faeces. Urine contains nitrogen resulting from the metabolic breakdown
of protein. This nitrogen exists primarily as urea, which hydrologizes rapidly to ammonium
carbonate. Faeces contain unassimilated protein matter of organic nitrogen. The organic
nitrogen is converted to ammonia by bacteria in the receiving environment. If ammonia is
not taken up by plants, it is oxidized by autotrophic bacteria to nitrite. In return, nitrites are
rapidly oxidized by the nitrobactor group into nitrate. This biochemical process takes place
under aerobic conditions called biological nitrification, and is typical of most secondary
treatment processes. Under anaerobic conditions, bacterial activity can reduce the nitrates
back to nitrite, and in some cases, back to ammonia. Commonly, the nitrites are reduced to
nitrogen gas, which is released to the atmosphere to complete the nitrogen cycle. This
process is called biological denitrification.

Various methods of nitrogen removal are available, including the following:

• Biological Nitrification/Denitrification
• Natural Processes (e.g. absorption beds/peat filters)
• Constructed wetlands

Biological Nitrification/Denitrification
Various methods of physical/chemical treatment have been used for the removal of
nitrogen from municipal wastewater, including ion exchange, reverse osmosis, chlorine
oxidation and air stripping. Each of these processes can remove up to 90 percent or more of
the nitrogen in wastewater, but have high power requirements and a need for intensive
operator control. As such, these methods are not practical for small-scale applications.

Nitrogen can be removed biologically through plant uptake, bacterial assimilation, or
denitrification. Biological denitrification appears to be the most practical method of
removing nitrogen at a small-scale, as conditions can be closely controlled. Biological
denitrification is a complex yet relatively passive process that can be easily adapted to
CWTS applications.

Denitrification occurs through the biochemical reduction of nitrate nitrogen to nitrogen gas
under anaerobic conditions. Wastewater must first be nitrified, which typically takes place
in the secondary aerobic process. However, the aerobic biological treatment process
removes the carbohydrates necessary for cell synthesis by denitrifying microorganisms.
Therefore, a carbon source must be added to the nitrified water by either using untreated
wastewater or providing a chemical source ahead of the denitrifying stage.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-12 KWO/01/118956TT02_00B.DOC

Biological nitrification and denitrification are extremely temperature dependent, which will
reduce the nitrogen removal efficiency in cold climates unless measures are taken to control
the environment. The denitrification reactor can be easily added as a process stage to a
CWTS to allow nitrified wastewater from the secondary process to pass through a mixed
anaerobic vessel containing denitrifying bacteria. The denitrification reactor should be
covered but not airtight to ensure anaerobic conditions and minimizing surface re-aeration.

This technology is well developed at a full-scale, but is not in widespread use at a small-
scale, with little reliable data. A number of experimental denitrification reactors have
recently been installed, including modifications to the RBC process through the use of
submerged reactors or the expansion of the SBR process to allow for an anoxic phase. Large-
scale applications have proved that the anoxic reaction is capable of reducing 80 percent to
98 percent of the nitrate and nitrite entering the system to gaseous nitrogen (Sedlak, 1991).

Natural Processes (Absorption Beds/Sphagnum Peat Filters)
Natural processes can occur in the soil system of conventional absorption trenches which
remove nitrogen from the waste stream, however the degree of removal is difficult to
predict and monitor. The range of nitrogen removal that can be expected is 10 percent to 40
percent. Because of the uncertainty, it is usually assumed that all of the nitrogen entering a
conventional onsite absorption trench will eventually reach the groundwater. A high degree
of nitrification occurs in the aerobic zone in the upper level of the tile field, however,
denitrification is wholly dependent upon the concentration of carbon in the effluent and a
suitable anaerobic environment. For these reasons, it is felt that conventional absorption
trenches cannot be relied upon to achieve the required reductions in nitrates.

The sphagnum peat sewage disposal system (as discussed above) was developed and tested
in Maine primarily for use with single-family residential units. Recently, an experimental
installation in Ontario has shown good promise in reducing nitrate nitrogen levels.

Conventional absorption trenches and/or experimental beds, including sphagnum peat
disposal systems, are not considered to be practical for the proactive reduction of nitrates in
the groundwater at a communal scale at this time. Although the sphagnum peat bed system
shows much promise, sufficient information is not yet available with respect to long-term
effluent performance and use at a communal-scale level.

Constructed Wetlands
(see previous discussion on wetland systems)

Disinfection
Disinfection should be provided for all CWTS facilities discharging to a surface water
environment. A number of disinfection methods are available; however,
chlorination/dechlorination, ultraviolet disinfection and ozonation are considered to be the
three most practical methods for small-scale applications.

Chlorination/Dechlorination
Chlorination is the most commonly used wastewater disinfection process. The process
involves the addition of elemental chlorine or hypochlorite to the wastewater, which



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-13

combines with the wastewater to form hypochlorous and hydrochloric acids. The difference
between the amount of chlorine added to the wastewater and the amount of chlorine
residual remaining at the end of a specified contact period is the chlorine demand. Chlorine
demand for any given water or wastewater varies with the amount of chlorine applied, the
desired residual, the time of contact, the temperature, pH, and the amount of chemical and
organic contaminants in the wastewater. Chlorine compounds used most commonly in
wastewater treatment are calcium and sodium hypochlorite and chlorine gas. Calcium and
sodium hypochlorite are usually used in small treatment plants because of the relative
safety in handling.

Since the early 1970s, attention has focused on the effects of chlorinated effluent, as free
chlorine and chloramine residuals are toxic to fish and other aquatic organisms. As such,
dechlorination of the wastewater must now be considered. Dechlorination processes
applicable to CWTS include holding ponds and the addition of sulphur compounds.

Chlorination is considered to be a practical disinfection method for CWTS if dechlorination
is not required. Should a non-toxic effluent be required, ultraviolet disinfection may be
more appropriate. The MOEE has recently been discouraging the use of chlorination with
dechlorination.

Ultraviolet Disinfection
Ultraviolet disinfection relies on the absorbance of UV energy by the genetic material of the
cells within wastewater. The damage it causes results in the inability of the cells to replicate.
Ultraviolet equipment is designed to have a number of lamps arranged in a reactor at
centreline spacings ranging from 5 to 10 cm. The lamps are inserted into quartz sleeves, and
are submerged in the wastewater to provide maximum contact with the liquid. The size of
the system is defined by the number of lamps. An open channel modular system design is
the most common configuration for treated wastewater applications, and generally
comprises several gravity flow, open channels which hold one or more banks of lamps in
series. Lamps are placed in the channel as modules that can be easily removed for
maintenance and repair. UV disinfection is applicable to effluent treated to secondary levels
or better.

UV disinfection is particularly applicable as an alternative to chlorination in cases where
dechlorination is required or where there are overriding concerns with safety. Coliforms
associated with suspended solids can limit the lower levels attainable by the process.
Careful consideration should be given to the methods of cleaning the quartz sleeves.
Ultraviolet disinfection has been extensively used with small-scale applications.

Ozonation
Ozone is an extremely reactive oxidant and a very effective bactericide and virucide. In
order to efficiently transfer ozone from its gas to liquid phase, it should be generated onsite
from air or oxygen gas carriers. Unlike chlorination, ozonation can have beneficial impacts
on the environment through its elevation of dissolved oxygen levels in treated wastewater.
In most cases, any need for effluent re-aeration can be eliminated through ozonation. Ozone
residuals can be extremely toxic to aquatic life, however, they are rarely found in effluent
discharging to surface waters as ozone dissipates rapidly.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-14 KWO/01/118956TT02_00B.DOC

Ozonation systems are relatively complex to operate and maintain compared to chlor-
ination/dechlorination. The capital costs for ozonation equipment are also relatively
expensive compared to chlorination and UV disinfection. Operating costs can also be quite
high as ozonation is a power-intensive process.

Municipal Waste Water Treatment Plants
Large scale treatment facilities are in use in the EOWRMS area as described in the
infrastructure summary. The goal of the EOWRMS study is, however, to examine cost
effective treatment alternatives that allow the deferral of capital expenditures. Large-scale
wastewater treatment plants are therefore examined from an optimization perspective.

WWTP Plant Analysis Technologies (PAT)
PAT is essentially an optimization study. WWTP process optimization involves the on-site
testing of the plant treatment components. The testing is carried out to determine if the
process is operating as efficiently as possible. Typical Pat applications are in clarifier flow
pattern investigations, aeration equipment oxygen transfer efficiency testing and unit
process stress testing.

A successful PAT investigation would determine which plant treatment component was
limiting the capacity of the plant to treat wastewater flow and make recommendations in
regard to what options were available to increase the capacity at the plant. This normally
results in the re-definition of the plants rated capacity in the Certificate of Approval issued
by the MOE.

Water Treatment Technologies
Conventional Clarification Processes/Technologies

Conventional Clarification
Conventional clarification normally consists of rapid mix, flocculation, and sedimentation
for particle/turbidity removal.

The rapid mix step uses a flash or static mixer to mix the raw water with coagulant that is
then injected into the water. Coagulants typically used include ferric chloride, alum, and
polyaluminum chloride (PACl). The purpose of the flash mixer is to achieve the initial
contact between the water and chemical and to begin the destabilization of particles to form
a floc in the next steps in the process.

The flocculation step uses a series of basins with different speed mixers along the process to
promote interparticle collisions and production of a large floc for sedimentation. The mixers
decrease in speed (energy input) from the inlet to the outlet of the tank. Minimum detention
time for this process is typically 20 minutes.

Sedimentation has been used at WTPs for many years as an effective means of treatment to
produce a clarified effluent for further treatment by filtration. Conventional sedimentation
tanks have long detention time (3 to 4 hours for gravity settling), which can help plant
operators adjust to rapid changes in raw water quality in order to maintain an acceptable
finished water product. Sedimentation basins also allow a treatment train to accommodate
large solids loading as a result of raw water quality changes or algal blooms.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-15

Powdered activated carbon (PAC) can be added at the rapid mix or flocculation steps of the
process to control Taste and Odour, but since the PAC tends to settle, the contact time is
sometimes less than adequate to achieve good control. PAC can also assist in the removal of
organics from the water by adsorption on the carbon, which then settles in the clarifier.

Enhanced coagulation (EC) is typically performed in the conventional coagulation process
to increase TOC removal in the process. EC consists of decreasing the rapid mix pH and
optimizing the coagulant dose to achieve the best removal possible. All conventional
treatment plants will be required to implement EC under the Stage 1 D/DBPR and to meet
the required TOC removal standards based on the raw water organic content (TOC) and
alkalinity, unless one of the alternative compliance criteria is met.

Conventional coagulation requires a large area to build tanks for flocculation and
sedimentation. Surface loading rates must be low (0.5 to 1.0 gpm/ft2) to achieve proper
operation and an acceptable effluent. A considerable amount of mechanical equipment is
required to accomplish flocculation and sludge withdrawal from the sedimentation basin.

Dissolved Air Flotation (DAF)
DAF was first used as a pretreatment for conventional granular media in South Africa and
Scandinavia in the 1960s and became more widely used worldwide in the 1980s and 1990s.
DAF is becoming more common in the US because it provides a cost-effective alternative to
conventional sedimentation. DAF has also been successfully used to remove algae.

In DAF, the solids are separated out by floating the floc to the water surface, as opposed to
settling to the bottom of the basin. The process introduces air bubbles at the bottom of the
contactor to float the floc. The air bubbles are produced by reducing to ambient pressure a
pressurized recycle water stream saturated with air. The “float” is scraped from the top of
the reactor, and the clear water is removed from a location well beneath the surface.

DAF is particularly effective in removing solids, such as algae, which are close in density to
that of water and, thus, are resistant to removal by sedimentation. DAF has been shown to
be as effective as conventional processes at removing turbidity and TOC. It is also able to
have an effect on some T&O compounds that can be readily stripped by the dissolved air in
the water. DAF provides enhanced particle contact that can increase the removal of small
particles and small diameter pathogens, such as Giardia  and Cryptosporidium.

DAF is less costly than conventional flocculation-sedimentation for two reasons—the
flocculation section is half the size (or less) of a conventional process, and the surface
loading of the solids separation part of the process can be as high as 8 gpm/ft2. Detention
times required for both flocculation and clarification are less than in conventional treatment.
This results in a much smaller reactor than is possible for a conventional process. DAF also
produces a more concentrated sludge than conventional treatment, although the sludge may
contain entrapped air and need to be deaerated.

DAF requires much more energy input than conventional treatment, and requires
considerably more mechanical equipment to run the system. Adding PAC to the DAF
process would result in even less contact time than in conventional treatment, and
presumably less effective T&O control.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-16 KWO/01/118956TT02_00B.DOC

Upflow Solids Contact Units
Solids contact units are frequently known as upflow clarifiers. They combine rapid mixing,
flocculation, and sedimentation in one unit. Solid contact units are designed to maintain a
large volume of flocculated solids within the unit, which enhances flocculation by
encouraging interparticle collisions. The flocculated solids (solids blanket) are usually
maintained at a set volume in the contactor and cohesion of the blanket is achieved through
the use of a polymer in addition to the coagulant.

Upflow clarifiers are popular because of their reduced size. Consequently, they are more
compact and occupy less land space. Higher surface loading rates than in conventional
treatment can be used to produce more water per unit area. One such unit is the
Superpulsator®, manufactured by Infilco Degremont, Inc.

Rapid mixing occurs upstream of the unit where coagulant is added to begin the formation
of floc. After rapid mixing, a polymer is added to promote sludge blanket cohesion. The
coagulated water then enters the unit. The Superpulsator uses a vacuum pump and vacuum
chamber to produce a “pulsing” effect within the flocculation zone. The pulsing of the solids
blanket expands the blanket and increases the rate of interparticle collisions. Clarification
occurs with the use of inclined plates above the sludge blanket that settle the remaining floc.
The clarified effluent is discharged at the top of the unit. Solids are maintained in the unit at
a set height by use of a solids overflow weir. Solids are overflowed into a hopper and can be
removed at a set interval. The sludge hopper is sloped to act as a sludge thickener as well,
depending upon the solids residence time. Typical solids concentrations range from 0.5 to
2 percent in the concentrated sludge.

These units do not tolerate rapid changes in raw water quality and hydraulic loading well.
Detention time is lower in this unit (1 hour or less at typical loading rates) than in a
conventional process, therefore requiring more operator attention during changing raw
water quality conditions. A polymer is required at doses between 0.1 to 0.4 mg/L for
cohesion of the sludge blanket.

These units have no submerged moving parts or mechanisms, and the sludge blanket is self-
leveling. Typical surface loading rates for the Superpulsator can range from 1.5 to 4 gpm/ft2

for water treatment, requiring much less surface area for equivalent treatment as compared
to conventional processes. These units have been shown to be effective at removing
turbidity and TOC. Because of the long retention time of solids, use of PAC is particularly
effective at removing T&O-causing compounds in these units. Along with T&O-causing
compounds, DBP precursors can also be adsorbed in the solids blanket.

Filtration Technologies

Granular Media Filters
Most conventional surface water treatment plants use granular media filters after the
coagulation/sedimentation process to produce finished water. Most granular media designs
are monomedia or dual media designs using sand, anthracite, GAC, or combinations of
two of the media types.

Monomedia filters are usually deep bed GAC or anthracite filters that are run at high
loading rates with coarse media (1.2 to 1.5 mm effective size). Typical depths range from



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-17

5 to 8 feet. The high loading rates and increased media depth over conventional dual media
filters increases the headloss through the filter. However, this increase in headloss is offset
by increased media size. Advantages to this type of filter design include reduced headloss
and production of more water per unit area versus dual media designs. Deep bed filters also
provide flexibility to use different media designs in the future as new regulations and
tighter controls are put in place for finished water. Deep bed monomedia filters can produce
similar finished water quality as dual media designs. Disadvantages to this type of filter
include the increased possibility of particle and turbidity breakthrough in long filter runs,
and the additional capital costs for deep filter boxes.

Dual media filters are the most common filters found at water treatment plants today. Most
designs are anthracite/sand or GAC/sand. The dual media design is typically a shallow bed
with 18 to 24 inches of anthracite or GAC followed by 12 inches of sand. Media sizes can
vary to balance the particle removal and headloss, but the most common media size for the
sand part of the filter is 0.5 mm (effective size), while the anthracite and GAC can range
from 0.8 to 1.2 mm (effective size). Dual media filters exhibit additional headloss as
compared to deep bed monomedia designs, but they provide equal finished water quality.
The smaller sand media provides a barrier to particle breakthrough at higher loading rates
or long filter run times. The finer the media, the greater the protection; however headloss
increases with the finer media, thereby reducing filter productivity. A dual media filter is
usually less productive than a monomedia filter, but depending upon the filter influent
water quality, this may not be an important factor to consider.

Biologically Active GAC Filters (BAC)
BAC filters are used usually with ozonation to provide DBP control and produce a
biologically stable filter effluent. Either a deep bed monomedia GAC or dual media
sand/GAC filter is used. The filters are usually preceded by ozonation to convert many of
the large organic molecules into smaller organic molecule that are readily assimilable by
microbiological activity in the filter. Ozone also introduces large amounts of oxygen to the
water, creating excellent conditions for microbial growth on the filter media. Biological
growth can be supported on GAC, sand, and anthracite because of the surface area available
to the bacteria. GAC is most amenable to biological growth because of the rougher surface
characteristics than the other granular media types.

Advantages to BAC include:

• Production of a biologically stable filter effluent that reduces regrowth in the
distribution system

• Removal of organic precursors to DBPs

• Reduction in the disinfectant demand of the filter effluent, thereby reducing the amount
of disinfectant required in the finished water and possibly reducing DBPs

• Removal of ozonated DBPs (bromates)

• GAC Packed Bed Adsorption

GAC is used in packed bed columns downstream of non-GAC filtration or membrane
processes to adsorb organic DBP precursors. It is also used in other installations without
upstream filtration as an adsorptive media for organics. GAC packed bed columns can



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-18 KWO/01/118956TT02_00B.DOC

provide adsorptive capacity for T&O-causing compounds. Since these type of GAC columns
are used in an adsorptive mode, the GAC must be periodically regenerated or replaced
(perhaps every 6 months) to retain the adsorptive capacity of the process.

Many factors influence the performance of GAC contactors to adsorb both DBP precursors
and T&O-causing compounds. These include:

GAC Particle Size—The smaller the particle size, the greater the surface area and therefore
the greater the adsorptive capacity. Smaller particle size means more headloss.

Empty Bed Contact Time (EBCT)—The amount of contact time and bed depth must be big
enough to ensure a given level of treatment, and is usually based on bench-scale testing. The
typical required EBCT is 10 minutes.

GAC Hardness—The hardness of the carbon media can minimize the losses of GAC during
handling and regeneration, as well as during the minimal backwashing that may be
required.

GAC contactors can be very expensive in terms of both capital costs and operational costs to
regenerate or replace the GAC. The headlosses associated with the contactors can have a
significant effect on treatment plant hydraulics. The use of GAC contactors precludes the
use of chlorine or chloramines upstream of the process for oxidation or disinfection credit.

Membranes
With the increasingly stringent requirements for better drinking water quality and
reduction in use of disinfectants because of health concerns, the drinking water industry has
looked into alternative processes to conventional treatment. Membrane treatment is gaining
popularity in the U.S. The long-term experience with membranes is limited at this time, but
installed capacity is now over 200 mgd worldwide.

Membrane processes can be separated into four basic categories—reverse osmosis, nano-
filtration, ultrafiltration, and microfiltration. Reverse osmosis (RO) and nanofiltration (NF)
are used to remove dissolved inorganic compounds such as sodium, calcium, and
magnesium ions, or dissolved organic compounds such as humic and fulvic acids that make
up the primary source of DBP precursors. They operate at transmembrane pressures of
about 80 to 1,200 psi, depending upon the source water quality and degree of separation
required. Some uses for RO and NF include desalination of seawater and membrane
softening, respectively. Ultrafiltration (UF) and microfiltration (MF), on the other hand,
cannot remove dissolved materials, and are limited to removal of particles. UF membranes
have a nominal pore size of between 0.003 and 0.03 µm, whereas MF membranes have a
nominal pore size of between 0.05 and 0.5 µm.

MF membranes, because of the pore size, are limited to removal of Giardia  and
Cryptosporidium, while UF membranes have the added feature of removing not only Giardia
and Cryptosporidium  but also viruses. NF membranes remove particles but also can remove
most DBP precursors and some dissolved salts. RO membranes remove everything the other
membranes do, plus almost all dissolved salts.

The cost of installing and operating RO or NF systems make this process cost-prohibitive in
many cases. To operate NF or RO on a surface supply, the feed water must be pretreated



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-19

with conventional treatment or MF/UF to be effective. Typically, NF is used on surface
water and groundwater supplies, while RO is usually limited to use in desalinization
applications because of costs and operational issues.

The major disadvantage to a RO or NF system is the concentrated wastes produced by the
process. The high concentration of the waste stream usually requires some advanced
treatment prior to disposal and is not usually able to be recycled into the head of the
process. The recovery of the feed water on the RO or NF units is less than in MF or UF units.
Typical product water recovery is between 80 and 90 percent.

The earliest commercially available UF and MF membrane systems designed to filter-
sterilize liquids are known as pressure-driven, hollow-fiber membranes. The liquid is
passed either from the outside to the inside (lumen) of the hollow fiber (outside-in) or from
the lumen to the outside of the fiber (inside-out). The hollow fibers are installed in vessels,
which provide support for the pressure necessary to drive the liquid through the membrane
pores. This type of filter is commercially available from Aquasource (UF) and Memcor (MF).
Other suppliers active in the U.S. include Pall (UF or MF), Hydranautics (UF), PCI (UF), and
Smith and Loveless (UF). These units use water, air, or air/water backwash systems.

Immersed membranes are a relatively recent development in membrane process configura-
tion. In this process, hollow fiber membranes are installed (immersed) in a raw water vessel
and a small vacuum is applied to their downstream side. This process is much more energy
efficient and can result in a smaller footprint than pressure-driven configurations. Immersed
membranes are available from Zenon (UF) and Memcor (MF). With the Zenon ZeeWeed

Process, air is introduced at the bottom of the membrane feed vessel, which creates turbu-
lence in the tank effectively scrubbing the solids from the membrane surface. Memcor uses
air only in the backwash of its immersed membranes.

MF and UF units are now in use or in planning at many locations for potable water treat-
ment. MF and UF costs have significantly decreased in the past few years with the develop-
ment of the technology. The advantage of a solids separation barrier with a known diameter
makes MF or UF a feasible technology for control of microbes and provides effective filtra-
tion while achieving reasonable recovery of the product water. Product water recovery for
MF and UF membranes ranges from 85 to 95 percent and can be even higher in some cases.

Advantages and disadvantages of membrane treatment compared to conventional treat-
ment are:

Advantages Disadvantages

Increased particle and turbidity removal Pretreatment of raw water is necessary to maintain
treatment capacity

Reliability of consistent effluent quality Need to clean membranes using acids or surfactants
(new waste stream)

Removal of pathogens (protozoa and bacteria [MF],
protozoa, bacteria, viruses [UF])

Production of a more concentrated backwash stream
(particles and pathogens)

Ease of automation of the treatment system Capital costs are still high as compared to most other
processes

More flexibility in being able to meet future finished
water quality goals



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-20 KWO/01/118956TT02_00B.DOC

Oxidants/Disinfectants
The following table lists all the oxidants/disinfectants that should be considered, and their
application in water treatment processes. Each section below goes into greater detail about
each process.

Applicability of Oxidants/Disinfectants in Water Treatment

Oxidants/Disinfectants Oxidant Primary Disinfectant Secondary Disinfectant

Chlorine Yes Yes Yes

Chloramines No No Yes

Chlorine Dioxide Yes Yes Yes

Ozone Yes Yes No

Ultraviolet Light (UV) No Yes No

Potassium Permanganate Yes No No

Chlorine
Chlorination has been practiced in water treatment since the early 1900s as an effective
disinfectant for protection against waterborne diseases. It is relatively inexpensive and
provides a residual concentration in a distribution system. Today it is the most commonly
used disinfectant in water treatment. For many plants, the source of chlorine is liquefied
chlorine gas or a sodium hypochlorite solution. When chlorine gas is applied to water it
forms hypochlorous acid (HOCl) and hydrochloric acid (HCl). When sodium hypochlorite is
added to water it forms HOCl and a hydroxyl ion (OH-). Therefore, when chlorine gas is
added to water the pH decreases, and when sodium hypochlorite is added to water the pH
increases.

Hypochlorous acid can be deprotonated to form hypochlorite ions (OCl-) depending upon
the pH of the solution. At lower pH values (less than 7.6) HOCl dominates, while above
7.6 OCl- dominates. HOCl is a much more effective disinfectant than hypochlorite ion;
therefore optimum disinfection occurs at lower pH values (below 7). Temperature also is a
factor in the disinfection efficacy of chlorine. As the temperature of the water increases, so
does the inactivation efficacy for all microorganisms.

Chlorine is highly effective as a disinfectant for bacteria and viruses, with limited effective-
ness on Giardia and virtually no effect on Cryptosporidium at the doses typically used in
water treatment (less than 5 mg/L). CT requirements for surface waters were promulgated
under the SWTR (1989) to ensure inactivation of at least 0.5-log of Giardia  and 2-log for
[...]
Ozone is produced by the passing of dry air or oxygen between two electrodes. A high
potential (10,000 to 30,000 volts) is applied across the electrodes, which converts some of
the oxygen to ozone. Ozone must be generated onsite and used immediately. It has a
very short half-life (less than 30 minutes) under normal conditions encountered in water
treatment.

Ozone generators can be fed either from dried air from the atmosphere or from a liquid
oxygen (LOX) system. Ozone can be generated at a higher percent weight concentration
with LOX systems versus dry air systems. Most manufacturers of ozone equipment
prefer the use of LOX system for feed gas. However, with the use of a LOX system
comes the need for storage facilities and the periodic purchase of LOX. With a dry air
feed system, all that is needed is an air dryer and compressor to supply the feed to the
ozone generator.

Ozone is used as a disinfectant because of its efficacy against bacteria, viruses, and protozoa
at low doses. Typical doses for inactivation range from 1.0 to 4.0 mg/L. Ozone can be
applied at various points in the treatment train, although it is usually applied prior to
coagulation or filtration. Disinfection is not significantly affected by temperatures or pH
found in water treatment. The CT requirements for ozonation are significantly lower than
for any other disinfectant.

Since ozone is such a powerful oxidant, it has been found to have many other uses than just
for disinfection, such as iron and manganese reduction, taste and odour removal, removal of



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-25

colour, improvement of downstream processes (coagulation and filtration), reduction of
DBP precursors, and increasing the biodegradable dissolved organic carbon (BDOC) in the
water. In conjunction with BAC, ozone can provide a significant reduction in DBP
precursors. Ozone also does not lead to the formation chlorinated DBPs when applied.

Ozone does form DBPs, most notably brominated species. If bromide is detected in the
water, the potential for bromate formation should be measured. Bromates are regulated
under the Stage 1 D/DBPR and will be further regulated in the Stage 2 rule. A higher level
of bromide in the raw water may preclude many water treatment plants from using ozone.
Other DBPs are also formed by ozonation include aldehydes and ketones.

Due to its short half-life, ozone decays quickly and does not maintain a residual for down-
stream processes. Therefore, ozonation can be used as a primary disinfectant but must be
followed by a secondary disinfectant (chlorine or chloramines) for effective control of the
distribution system.

Ozone is expensive to install and dangerous to handle, similar to chlorine. Therefore
separate facilities are required for the production of ozone and also for storage of LOX if
used as the feed gas. The production and feed systems for ozone, as well as the monitoring
systems are expensive to install and require extensive training for operators to effectively
operate the system.

Advantages and disadvantages associated with the use of ozone are:

Advantages Disadvantages

Effective inactivation of Cryptosporidium  at low ozone
dosages

Formation of brominated DBPs in waters with bromide

Control of taste and odours Initial capital costs for equipment are high

Oxidation of iron, manganese, colour Expensive to generate, and must be produced onsite

Very short contact time required for disinfection, thereby
reducing capital costs associated with contactors

Provides no residual (need a secondary disinfectant)

No chlorinated by-products Need BAC filters to remove BDOC or can cause
regrowth problems in distribution system

Disinfection efficacy is not significantly affected by
temperature or pH

Ozone is highly toxic

Enhancement of treatment processes to increase
particle removal and decrease turbidity

Ozone systems require a high amount of training and
skill to operate

Reduction of DBP precursors (more reduction when
used with BAC filters)
Production of a stable effluent (when used with BAC
filters)

Ultraviolet Light (UV)
UV disinfection is a physical disinfection process, as opposed to a chemical disinfection
process. It uses electromagnetic energy in the 200 to 300 nm wavelength range to inactivate
microorganisms. For many years, UV has been used in wastewater for final disinfection in
place of chlorine. Recently, changes in technologies and studies on the effects of UV on
protozoa and other emerging pathogens has made UV become an option for primary
disinfection for drinking water.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-26 KWO/01/118956TT02_00B.DOC

The inactivation of microorganisms is based on the UV dose (mWs/cm2), which is a product
of the light intensity (mW/cm2) and the exposure time (seconds). The UV dose is analogous
to the CT product used for inactivation credit for chemical oxidants. Since the UV dose is
primarily based on the light intensity, water quality parameters that have the most effect on
UV dose are turbidity and suspended solids that can shield microorganisms from the UV
light, and some organic and inorganic compounds that can absorb UV energy.

UV light is generated by a flow of electrons from an electrical source through ionized
mercury vapor. UV lamps are classified as low-pressure and medium-pressure lamps. Low-
pressure lamps are more efficient than medium-pressure lamps, but the total UV radiation
is weaker. Medium-pressure lamps produce 10 to 20 times more UV radiation output than
low-pressure lamps. Some low-pressure lamps are classified as low-pressure, high-intensity
and have special design features that allow for a higher transmittance of UV radiation at a
low pressure in the lamp. The systems currently being tested for use in water treatment are
the low-pressure, high-intensity lamps and the medium-pressure, high-intensity lamps.

There are no known installations of UV disinfection systems for primary disinfection of
surface water greater than 1 mgd in the U.S. Most of the existing UV systems are for
disinfection of small to mid-size groundwater systems and for advanced drinking water
treatment. In all cases, there has been no disinfection credit granted by regulatory agencies
for these installations for Giardia  or Cryptosporidium . However, based on the results of a
USEPA UV Technical Work Group (TWG) in April 1999, UV has been identified as a feasible
alternative for primary disinfection in drinking water for inactivation of all types of patho-
gens of concern. More work is ongoing within the framework of this TWG to further define
the regulatory implications of UV disinfection in drinking water.

Previous work has shown that UV disinfection is a feasible disinfectant for bacteria and
viruses, thus its use in other industries. Recent research has shown that at reasonable doses
of UV (less than 30 mWs/cm2) 3-log inactivation of Cryptosporidium and 2-log inactivation of
Giardia can be achieved. Recently, there has been concern that UV cannot inactivate Giardia
as well as previous research indicated. Research has also indicated that higher UV dosages
are required for viruses than for Cryptosporidium . Further work is needed and ongoing to
gain more dose-response data for these two protozoa of concern.

UV disinfection has a major advantage of little or no production of DBPs. Studies have
shown that there is no appreciable increase in TTHM or HAA concentrations as a result of
UV disinfection at doses that would be applicable in water treatment. However, low levels
of formaldehydes and assimilable organic carbon were produced from UV treatment of
finished water.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-27

The advantages and disadvantages associated with UV disinfection are:

Advantages Disadvantages

Effective disinfectant against viruses and
Cryptosporidium

Little full-scale experience in surface water treatment

Little to no production of DBPs High equipment and operational costs

Efficacy not as dependant upon typical water quality
parameters (pH, temperature) as chemical
disinfectants

Does not hold a residual, must be followed by a
secondary disinfectant for the distribution system (i.e.
chlorine, chloramines)

Identified by USEPA as a viable mechanism for
primary disinfection

Effectiveness can be compromised by particle
clumping

Technology is still evolving

Measurement of transmitted dose (analogous to
chemical residual) to measure effectiveness is
difficult
Not yet acceptable to most state regulatory agencies
for surface water

Potassium Permanganate
Potassium permanganate is used primarily as an oxidant and is a very poor disinfectant. It
can be used in place of chlorine as a means to control some problems such as taste, odour,
iron, manganese, algae, colour, and regrowth in the treatment plant. Potassium perman-
anate is a very strong oxidizer and is effective in this role as opposed to other oxidants.

Potassium permanganate is made up in a batch or continuous feed using a dry crystalline
solid from which a 1 to 4 percent solution is made. The stock solution is usually applied at
the head of the treatment train or in the clarifiers to achieve oxidation. No residual is main-
ained from the application of potassium permanganate. Any residual can affect downstream
processes, especially ozonation, so care should be taken in choosing the appropriate appli-
ation point.

In addition to its oxidizing capabilities, potassium permanganate can effectively reduce DBP
formation by eliminating the use of chlorine for oxidation and plant maintenance needs.

Potassium permanganate should not be added concurrently with PAC in the front of the
plant, because PAC will consume permanganate and make it unavailable for adsorption of
organics and for taste and odour control. Potassium permanganate may also increase
finished water manganese levels, which may be a concern in some waters. It is a very toxic
chemical that is dangerous to handle, and therefore requires special storage and handling
procedures.



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

E-28 KWO/01/118956TT02_00B.DOC

The advantages and disadvantages associated with the use of potassium permanganate are:

Advantages Disadvantages

Effective oxidation of iron, manganese, colour, taste and odour Not an effective disinfectant

Control of treatment plant regrowth Can be toxic and dangerous to handle

Can reduce some DBP precursors Requires tight control over dosing to prevent
downstream problems

Allows for the removal of chlorination as a preoxidant, thereby
reducing the DBP formation potential

No negative effects on downstream processes if no residual is
maintained

Backwash Treatment and Recycle

Filter Backwash Treatment
Filter backwash water typically represents 2 to 5 percent of the total water processed at a
plant. The most applicable technology for any treatment option that uses granular media
filters is the treatment of spent backwash water through the use of an equalization basin
followed by a clarifier with plate settlers. This is common practice at many water treatment
facilities and is currently practiced at the Lake Gaillard WTP.

This process can produce a clarified effluent that can be discharged to a sanitary sewer or
local stream (with an NPDES permit), or it can be recycled to the head of the plant. In places
where sewers may not exist, such as at the West River WTP, a recycle stream is a feasible
option and allows for greater recovery of spent water from the process. It is important to
note that by discharging overflow from the washwater lagoons to a supply reservoir, the
West River WTP is actually practicing a partial recycle process.

At the Lake Gaillard and Lake Saltonstall WTPs, where permitting, capacity, and cost of
discharge to the local sewer is an issue, backwash treatment and recycle is a practical
alternative. Recycle becomes more important if the Authority plans to practice filter-to-
waste on its granular media filters. The water is easily treated and recycled and can provide
significant cost savings as compared to disposal of the filter-to-waste flow.

Recycle of treated backwash water must be handled carefully to ensure that proper treatent
is still achieved by the water treatment processes. The recycle stream should be added at the
head of the plant prior to flash mixing and should be returned at an equalized rate so that
the flow is less than 10 percent of the total influent flow. The solids stream from the
equalization and clarification processes needs to be handled by some measure of solids
treatment, as discussed later in this section.

Membrane Concentrate Treatment
Membranes form a semipermeable barrier in the water treatment process and produce a
concentrated waste of the rejected constituents in the raw water. Treatment of the
membrane concentrate from MF or UF systems is usually much easier than that from an NF
system because of the smaller pore size and removal of some molecular size compounds



APPENDIX E
INFRASTRUCTURE TECHNOLOGY

KWO/01/118956TT02_00B.DOC E-29

that can significantly affect the pH of the concentrate. Membranes are also periodically
backwashed, which produces washwater that must also be treated.

Typical concentrate from an MF or UF system can be treated by the same treatment methods
as those used for backwash recycle, or another membrane can be used with a high recovery
rate to produce high quality filtrate that can be recycled or disposed of. The small volume of
remaining concentrate can be combined with other solids residuals (if present) for further
processing or possibly disposed of in a sanitary sewer.

The concentrate from an NF system can contain high levels of some ions, organics, and salts,
and so the possibility of advanced levels of treatment for the concentrate may need to be
considered. Concentrate from NF can be treated again by an NF membrane to further
concentrate the waste stream prior to discharge. Disposal options for the NF concentrate
include softening and thickening, evaporation ponds, or a sanitary sewer.

A secondary waste stream that must be dealt with is that produced during cleaning of the
membranes. Membranes are typically cleaned with low or high pH solutions on a periodic
basis to maintain adequate production through the membrane. Treatment of this waste
stream is usually done by using a tank for pH neutralization of the spent cleaning solution
followed by a sanitary sewer discharge.

Solids Handling Processes
Solid residuals produced by treatment of backwash water or membrane concentrate, as well
as residuals produced from coagulation processes, must be treated before final disposal. The
treatment methods employed are designed to increase the percent solids of the residuals to
decrease the total volume and therefore reduce the final disposal costs. State and local
regulations may also influence the level of residuals treatment or the options available to the
Authority for treatment of these solids. The solids concentration of metal hydroxide
residuals treated by each process type is:

• Thickening less than 8 percent solids
• Dewatering between 8 to 35 percent solids
• Drying greater than 35 percent solids

Thickening
Thickening is usually the first step in reducing the quantity of solid residuals. The
effectiveness of the thickening process has a large impact on any downstream solids
treatment. The water removed from the solids during the thickening process can be
disposed of or recycled to the head of the plant, allowing for additional recovery of source
water in addition to any backwash water recycle.

Gravity Thickeners
The most common method of thickening is the use of gravity thickeners. This method is
used in most locations as the initial step in treatment. It is currently used at the Lake
Saltonstall and Lake Gaillard WTPs. The thickener is usually a circular shaped settling basin
that is operated in either a batch or continuous flow mode. The bottom of the thickener has